()

REPLACEMENT PARTS

FLAIL BLADES

P/N 350186.

A complete replacement
set. 52 of our high quality
fiail blades for your PR.
Includes 8 new lock clips
for replacement installa-
tion.

FLAIL SHAFTS
P/N 350185.

A full set of four shafts for
replacement. Includes 8
new lock clips for replace-
ment installation.

Note: We recommend
replacing the shafts when
you replace flails.

DRIVE BELT

P/N 350116.

Original Equipment drive
beit for your PR500.

ACCESSORIES

SLICING REEL
P/N350113.

A complete verti-slicing
reel for your PR500. 20"
wide reel for use in
grasses that require
vertical cutting, and for
assisting in lawn
overseeding projects.

Thank You for Selecting
The Powerful PR500
POWER RAKE

Operator Owner's Manual
PR500, PR500H

SLICING BLADES
P/N 350187.

A full set of twenty blades
for replacement. Includes
40 new capscrews, and
lock nuts for replacement
installation.

(3) Specifications
PR500 PR500H

ENGINE: HP 5.0 (3.73 kW) 5.5 (4.1 kW)
ENGINE: TYPE B&S HONDA OHV
ENGINE: FUEL CAP. 3.0qt. (2.84 L) 3.88qt. (3.41L)
ENGINE: OIL CAP. 0.66 qt. (0.62L) 0.69 qt. (0.65 L)
WEIGHT: UNIT 154# (70.0 kg) 158# (71.8 kg)
WEIGHT: SHIPPING 171# (77.7 kg) 175# (79.5 kg)
ENGINE WEIGHT: 30# (13.6 kg) 34# (15.4 kg)

MAX. ENGINE OPERATING SLOPE  15° 20°




SEE PAGE 10 FOR PARTS LIST
FOR FLAIL REEL

PARTS DRAWI|
PR500, PR500H




PRS00 | QTY | PR500H | QTY
Part No. Part No.
ey 35030100 1 | aso1ot | 1.
2 |Pulley 6.5" OD X %" 350102 1 350102 | 1
4 Wheel 10' PR 2 | 3s0104 | 2
i ! i 34,3637 4 ; 1 as0i07 Lot
6 |Reel Flail Assy (see page 10 for parts Inst and detalled dwg ) 350112 1 350112 1
- {Polay idiar 2 75 w 350114 | 1 ] 350114 | 1 |
8 |Arm idler WA 350115 | 1 | 3s0115 | 4
: Bet 5L X 365" 1 50116kt 350496 10
Spacer Reel Pulley 350118 | 1 350118 | 1
* {Bracket Mount Clutch Cable 250115 11 350019 1
Chassis WA 350120 1 350120 | 1
“iFrame Fromt WA 850121 b 1 3sutat-~{' 1
Spacer Shouider Nylon 350124 2 | 350124 | 2
Spring Height AdiusEPAS00 350125 ] v 1380126} 1
Link Height Adjust PR500 350126 1 350126 | 1
Yoke Ve 00 § ssovayo b poasorer ]t
Pin Yoke %" 350128 1 350128 1
Brackel Moint Hgt. Adi W 350182 | 1 350182} 1
20 |Spacer Spanner Wheel PR500 350130 4 350130 4
32 |Guard Shalt WA 350132 1 350132 | 1
| 23 iBearity %" Cast Pilow Block 350133 | 2 }350133 1 2 |
24 {Handle Lower LH WA 350134 1 350134 1
28 iHandie Lower RH WA 350135 | 1 350185 ! 1
26 |Handle Upper PR500 350136 1 350136 1
27 1Bal Chitch WA | 380137 1 350137 11
Loop Folding Ha 350138 2 | 3s0138 | 2
. r 350167 |1 350167 1 v
350168 2 | 350168 | 2
Clamp 38017t b1 o pesoart)or
Bracket Height Adjust Lock WA 350173 1 350173 1
Guard Pulley Back - 350184 ] 1} 350174 § 1
34 |Lever Height Control 350175 1 350175 1
36 {Labelinstr. Hgt Ad 350176 ] ¢ | asowre ] v
Bol Shoulder %" x t %* 350178 1 350178 1
Bokt Shoulder 5/16" x 1% as0i79 o1 350179 § 1
Cable Clutch Reel PRS00 350181 1 | 350181 1
{Spring Extension G 1 4q00217 | 1 400217 |t
Bol Shoulder 1/2* X 1" 500114 3 500114 | 3
ENGINE HONDA S S H P GXVI60 et 800115 | 1.
ENGINEB & S 5.0 H.P. 430249 1 -
| 42 IKEY 3/16° % 1* | ‘0201078 | 1 |e201078) 2
42A | KEY 1/4" x 1* 9201113 1 - -
GRIP 1% x 13 . 400570 2 | 400570 } 2
GRIP LEVER 1/8 x 1 x 5" 500181 1 500181 1
LABEL Bl LY - 850208 ' 1 850208 | 1
LABEL GOAT 850210 1 850210 | 1
: LABEL GOATHEAD 1 ss0209 | 1 850200} 1
48 |LABEL DANGER THROWN OBJECT 810736 1 810736 1
HLABEL CLUTCH VO 830503 | 1 [ ea0503 1 1
LABEL HOT ENGINE 400268 1 400268 | 1
ILABEL WARNING | 200324 2} 400424 .} &
LABEL DANGER GUARD 900327 1 900327 | 1
. IPLUG CAP 1"RD 890132 | 2 | se0132] 2
BOLT CARRAIGE 3/8.16 x 1 3/4 8024061 4 | 8024061 | 4
- [BOLT CARBAIGE 5/16-18x 1 3/4 B0O24043 | 2 }8024043¢§ 2
BOLT CARRIAGE 5/16 -18 x 3/4 8024039 4 | 8024039 | 4
BT HLOCK WASHER 3/8 TWISTED TOOTH 1400502 )1 4008021 1
58 |NUT LOCK #10-24 8164005 1 | 8164005 | 1
i NUT LOCK 17420 8160001 2 816600V | 2
NUT LOCK 3/8-16 8160003 9 |8160003| 9
L INUT LOCK 3/8-16 THIN . 8161042 | 3 |s8181082) 3
NUT LOCK 5/16-18 8160002 | 18 | 8160002 | 18
| ISCREWCAP 120112 "BO4I0DS | 1 | 8041608) 1
SCREWCAP 3/8- 16 x 1 1/4 8041051 | 1 | 8041051 ,'_ 1
SCREWCAP 5/16-24 x1*GRs 8042026 3 80420261 3
SCREWCAP 5/16 - 18 x 1 1/2 8041030 4 | 8041030 | 4
WASHER 818 FLAT GUT - BI71003 )] 4 je1r1003] 4
WASHER 3/8 FLAT CUT 8171004 | 8 emocﬁ" 8
) IWASHER 12 FLAT CU T BiTion6. | 2 17008} 2
NUT LOCK 1/2 - 13 8160005 4 | 8160005 | 4
SCREWCAP 3816 X 17 - BO41050 1 80410501 1
WASHER 5/16 FLAT CUT (TOP OF BELT GUARD) 8171003 2 -
WMUFFLER GUARD [ 400390 § 1. 1




FLAIL REEL ASSY 350112

7 BLADES

THIS SECTION 6 BLADES

THIN SPACER THIS SECTION

THIS SECTION
item PARTS PR500 |QTY
no. LIST Part No.
73 |SHAFT FLAIL BLADE 350141 4
74 |BLADEFLAI 350100 52
75 |SPACER BUMPER 5/8° x 1/4° 350143 4
76 |JSPACER BUMPER 5/8" x 1/2* 350144 44
77 |SHAFT WA FLAIL REEL 350145 1
78 |CLIPLOCK 1/2" 350146 8
79 |[WASHER 1/2 SAE 8172011 8

FLAIL SHAFT KIT 350185 FLAIL BLADE KIT 350186

®

B

item PARTS Part No. [QTY
no. LIST

73 |SHAFT FLAIL BLADE 350141 4
78 |CLIPLOCK t/2" 350146 8

13 BLADES PER SECTION
(TYP OF 4 SECTIONS)

item PARTS Part No. |QTY
no. LIST

74 |BLADE FLAIL 350100 52
78 JCLIPLOCK t/2* 3560146 8




SLICING REEL ASSY 350113

item PARTS PR500 |QTY
no. LIST Part No.

80 |SHAFT SLICING WA 350142 1

81 BLADE SLICING REEL 350147 20
82 PLATE BLADE MTG. 350148 20
83 SPACER BLADE MTG. 350149 10
84 |SPACER BLADE ASSY 350150 9

85 SCREWCAP 1/4-20 x 3/4, GR. 5 350151 40
86 NUT LOCK 1/4-20 8160001 40
87 |COLLAR SPACER 350152 1

88 |WASHER 0.937 x 1.750 x 0.119 350153 1

89 |WASHER LOCK 7/8 INT. TOOTH 350154 1

90 NUT JAM 7/8-14 350155 1

SLICING BLADE KIT 350187

S Q\@\Q
()

g

item PARTS PRS00 |QTY
no. LIST Part No.

81 |BLADE SLICING REEL 350147 20
85 |SCREWCAP 1/4-20 x 3/4, GR. 5 350151 40
86 |NUT LOCK 1/4-20 8160001 | 40




